



扫一扫验真伪

# Test Report

No: STD-20220915-010N

Sample Name: HEAT PROTECTION TUBE

NINGGUO BST THERMAL

Applicant: PRODUCTS CO.,LTD

Test Type: Entrusted Test

Testing Company: Standard Testing Group Co., Ltd.

